The Boot Safety Switch can be used in a variety of feeding
applications to prevent the feeding system from running
without feed (example shown: feed hopper installation).

Installation Instructions

1.

2.

Use the safety switch template (730986) to mark the hole
locations onto the panel that you want the Boot Safety
Switch (730965) mounted to. Drill (4) 9/32” (7.14 mm)
diameter holes in the corners of the template and (1) center
hole at 1/2” (12.7 mm) diameter, as shown In Figure 2.

Assemble the diaphragm retainer (730985) and diaphragm
(730967), through the hopper panel, seal (730982), and
enclosure, by inserting (4) #10-14 x 3/4” screws (690361)
from the inside of the hopper, as shown in Figure 3. Leave
screws slightly loose until the next step.

Quick Sheet Instructions

Boot Safety Switch, Adjustable
730965

Figure 1

730965

Figure 2 Drill 9/32” holes here

730986 1/2” (12.7mm)

Drill 1/2” hole here

Figure 3 730967 730985 690361

Enclosure

3. Push diaphragm into the hopper before tightening the (4) mounting screws from the inside of the hopper. Use a
screwdriver inside the box to push on the head of the pin to extend the diaphragm out, as shown in Figures 4 and 5.
Otherwise, the diaphragm will be too tight to allow for proper movement.

Figure 4

Head of Pin

(Cover Hidden)

Push diaphragm
into hopper while
tightening screws

Figure5




Switch Adjustment

4. Connect the wire to the switch at the spade terminals,
as shown in Figure 6.

Figure 6

I Ground

L

Connect wire to
spade terminals

5. Set the proper pin travel.

a. Loosen the bolts

securing the switch to the bracket.

b. Rotate the switch towards the pin until the switch activates,
as shown in Figure 7.
c. Back the switch off from the pin until it deactivates.

d. Tighten the bolt.

6. Attach enclosure cover and connect electrical power to switch.

Troubleshooting

If the switch does not
adjusted.

activate, the sensitivity can be easily

Adjust the sensitivity required to activate the switch by
loosening (2) screws and sliding the switch bracket, as

shown in Figure 8.

Wiring Diagram

T AX
Loosen to set proper pin travel. Move

switch down until it clicks, then back off
until it clicks again and tighten hardware.

Figure 7

NN
N

Figure 8

)

Less sensitive

N

Loosen screws to adjust bracket

CIRCUIT BREAKER BOOT SAFETY SWITCH
Tt TTTTT T ) CONTROL PAN MOTOR
/\ : NC ! Tttt TTT )
1 —t ! C%M/O ! ; NO ! ~—
: NO | | . | com O |
: © : | NC | ! =
230 VAC | | ! .
/\ bommooomoos : \ :
2 —r




Wiring Schematic, DH with Relay

INITLNO XOF TOJINOD
———— ONIIM 33sn

ONIJIM TYNIW3L

® 0019 YNIWAL
STOaWAS

VOINVHOIW
(HOLIMS LW a334)
[

ALD3dIA INVES
JOLOW ANNOID
JION

(xvW) volL =v14
dHS'1-50
Hd L'DYAOrZ-0€Z ‘802

(3LVINSNI) G31DINNOD LON = /N
33¥v338 LNDYID = 80

HOLIMS = MS

JOLOW =W

30018 IWNIWAL = 8L

LHOM 1OTId = 1d

AVI3d =y

SNOILINII3a

=
f JIN+—O -
WOD
f LoN 2
| TVOINVHOIW
(HOLIMS LIWIT a334)
\\\\\\ f | £ms
1 | |
T « T T
mL )
vl v 99
ON
5 Q
g
I
5 O 4 O
ON | woo
(HOLIMS dN¥OVE a334)
MS
O p | R
PN ¢ B
(1HON WYr a334) |
11d f
L
[z OO [4 Vel vzl L e
r 1
vle O T——F—0 O——— 2
o | \A v € \,,\O Vel v | <~ | Hd |
DVA 0¥Z-0€Z '802
H-— | -
0_-© vilovi 4@4
W 9] s
\\\\\\\\\\\\\\ \A T (HOLIMS ¥IMOd) L ‘/‘ J
LMS (¥33v338 LND¥ID
a3nddns ¥3sn)
(Av138 ¥318v1s) Vil Vi 180
118

IWOINVHOIW “HOLIMS LIWIT G334
HdL :INdNI JOLOW
HdL :INdNI XO8 TO¥INOD
04 DIVWIHOS 35N



Wiring Schematic, DH no Relay

f
f
f
r— ==
f oN f
f ONO WOD T
L |
TYOINVHOIW
(HOLIMS LW @334)
7MS

(3LYINSNI) @3LDINNOD 1O

IVOINVHOIW HOLIMS LIWIT 334

ININLINO XOF T0INOD PENYER] SUW__,LUNUm\W. - ;Mmz, m%uhoz
R HOLIMS = MS HdE *LOVIN
ONIIIM 335N YA o oo
ONIHIM IVNIWYIL D018 VNIWYAL = 91 HALAVLS YOLOW
@ 30018 WNIWAL EO:%W_W_M = u_m HdL :LNdNI XO8 TO¥INOD
ST08WAS SNOILINIH3d JO4 DILVWIHOS 35N
AUOINAINVIS
JOLOWANNOY¥D =
o~ | Iviyos R foot——q
Hx<§_um_ﬁuﬁm ho " i i A/uﬂ\ i Has
dyst-so( w p—————"-—-—-—-—————"9olo———m————— I O—————— 21
Hd € "DVA 097/05T i \} | ~— | OvA09v/0Ee
\\\\\\\\\\\\\\\\\\\\ olo—4+————1
T+ T /,ﬂ T
\\\\\\\\\\\\\\\\\\\\\\\\\\ f [ L_> |
[ Jf [ L ] 1 [EENVERE:] :gom_.o
— @3nddns ¥3sn,
¥3LYVLS JOLOW. 290
| ” H L1SW v ”
. |
\\\\\\\\\ f
— f f
| B |
R |
\\\\\ A\\\\J W M | |
T
| | BN |
W W 9 9 z T €
f f IR W
f f P4 et |  Oo—————— ——— ano
| f (1Hon ﬁw_ﬁ a3x)
. 4
R — ON 0_ O ! N
Q € val Vel
r 1 J h‘x{‘w S B W r“ﬁo O‘J“ 4l Hd L
oN nw/OT ! M(; ~— DVA 0VZ-082 802
—_— — | J—
f oNO woo | v v S e 2 O O14n Vi Jﬁﬂr/\?ﬁ "
L — i (HOLMS dN¥OVE a33d) (HOLIMS ¥3MOd) L > J
TVOINVHOIW MS LMS (¥3¥v338 LNDAD
(HOLIMS LIWIT a334) Qa3rddns ¥3sn)
EMS 180




Boot Safety Switch - Exploded Drawing and Parts List

KEY PART # Qry DESCRIPTION
730965
1 011138 1 0.2” 1D X 0.26” OD FLANGED SPACER
2 012570 2 #6-32 X 1” ROUND HEAD BOLT
3 012731 2 #6-32 MACHINE NUT
4 012732 2 #6 LOCK WASHER
5 420473 1 1/2” CONDUIT NUT
6 690360 4 #8-16 X 1/2” PAN HEAD PLASTIC SCREW
7 690361 4 #10-14 X 3/4” PAN HEAD PLASTIC SCREW
8 730047 1 HIGH VOLTAGE WARNING LABEL
9 730058 1 #16-14 RING TERMINAL
10 730514 2 #6-32 X 1/4” PAN HEAD SCREW
11 730516 1 #10-32 X 1/4” PAN HEAD SCREW
12 730521 2 #6 SPADE TERMINAL, 16-14AWG
13 730967 1 DIAPHRAGM ASSEMBLY
14 730976 1 BRACKET
15 730977 1 BASE PLATE
16 730978 1 3/16” OD X 1.0” SOLID SS RIVET
17 730982 1 NEOPRENE SEAL
18 730985 1 DIAPHRAGM RETAINER
19 730986 1 TEMPLATE
20 730988 1 ELECTRIC BOX
21 730989 1 MICRO SWITCH, SPDT 20A 250VAC
22 750030 1 STRAIGHT-THRU GROMMET
23 PMWASHG6F 1 #6 FLAT WASHER

North Ame“ca |nternat|ona|

Phone: 800.99VALCO (800.998.2526) .

e €75 9300 990115 [B] Phone: (+1) 419.678.8731
ax: b/6. Fax: (+1) 419.678.2200

Email: sales@val-co.com © Valco Industries, Inc. 2023 Email: intl.sales@val-co.com

5



